
P E Q U E A  P L A N T E R

Pequea Planter LLC
561 White Horse Rd.

Gap, PA 17527
717-442-4406

Fertilizer Opener Operators Manual





P E Q U E A  P L A N T E R

Rear View of opener mounted on
JD 7000 planter 2 1/2" x 2 1/2"
toolbar. Uses 3 5/8" x 4 1/2" bolt
with regular nut.

Mount plate (A) with bottom bolt
away from disk (disk may come up 
past bottom of plate)

Rear view of opener mounted on 
JD 7200 conservation planter 3" x 
3" toolbar.

Center of trench is 1 1/2" off of 
center of bracket (B & C).

Cast shoe on opener, belongs 
between disk and corn row.

Fertilizer Opener Installation Instructions

B

A

Install disk (D) with tapered side 
toward fertilizer spout (V), flat side 
away from spout. Mount disk with 
5/16" x 1" gr. 8 bolt (E) and lock nut. 
Install shoe (F) and adjust bolt (G) 
until shoe is against disk.

Scraper (H) is optional. Is used if disk throws too much 
dirt. Install bracket (I) with two 3/8" x 2 1/2" carriage bolt 
with lock nut. Bolt (J) uses 1" long bushing, bolt (K) uses
13/16" long bushing. Install scraper (H) (with long point 
against disk) and support (L) with two 5/16" x 1" carriage 
bolt and flange nut. Push scraper against disk then 
tighten nuts.

C

G

F

V

E

D

H

J K
L

I

– 1 –



P E Q U E A  P L A N T E R

Depth Control
Turn bolt (M) clockwise for shallower, counterclockwise for 
deeper. (If opener depth does not stay the same it may be 
necessary to replace lock nut inside spring.)

Down Pressure
Opener (N) is set at medium. Use hole (O) for less pressure, 
hole (P) for more pressure. For less abuse to equipment use as 
little pressure as needed.

Fertilizer Opener Operating Instructions

P

N

M

O

H
J

K

Q
T S

R

Scraper (H) is used to keep disk from throwing 
too much soil. To put more or less pressure on 
soil loosen bolts (J and K) and move scraper up 
or down.

If not applying fertilizer, opener can be locked 
up to reduce wear. Pull pin (Q) from clevis (R), 
move clevis against disk, raise arm (S) as far as 
possible, Insert pin (Q) in lock up (T) and arm (S). 
Put cotter pin in pin (Q).

In tight and hard soils it 
may be necessary to add 
weight to planter frame.

– 2 –



P E Q U E A  P L A N T E R

Once a year remove cap (W), tighten spindle nut if needed, 
pump grease in zerk (X) till grease comes through bearing, 
put cap back on.

Occasionally check diameter of disk (D), replace if less than 
14". Cast shoe (V) will wear faster if disk gets too small. When 
replacing disk, check bearings, seals, and cast shoe (V).

If arm and disk assembly gets too wobbly it may be 
necessary to replace shaft (Y) and bushings inside tubing (Z).

If pin (Q), bushings in 
clevis (R), and bushings 
in arm (S) become worn, 
they can be replaced.
(2008 and earlier openers 
do not have bushings, 
machine parts and install 
bushings.)

Pump grease in zerk 
(U) every 4 hours of 
use.

Occasionally check 
cast shoe (V), adjust 
bolt (G) until shoe is 
against disk.

Fertilizer Opener Maintenance Instructions

D

V

W

R
Q

S

G

Y Z

X

U

– 3 –



P E Q U E A  P L A N T E R Fertilizer Opener Parts Breakdown

28

29

30

22

11

18

17

32

4

5

14151612

7

1

6

8

9

10

19

20

24
23

25

26

27

21

13

12

– 4 –

31 32

34

33

38

39 40
41 42

43 44 45 46

35

36

37



P E Q U E A  P L A N T E R Fertilizer Opener Parts Breakdown
	 KEY	 PART#	 DESCRIPTION	 QUANTITY	 REMARKS
	 1	 PP0304	 Top Bracket	 1	 For 7200 
	 2		  5/8" x 5" hex bolt	 2	 For 7200 
	 3	 PP0303	 5/8" x 4 3/4" eye bolt	 2	 For 7200 
	 4		  5/8" nut	 4	 For 7200 
	 5	 PP0305	 Lock-up	 1	 For 7200
	 6	 PP0306	 Top Bracket	 1	 For 7000 
	 7	 PP0307	 Lock-up	 1	 For 7000 
	 8	 PP0308	 Mount Plate	 1	 For 7000 
	 9		  5/8" x 4 1/2" bolt	 3	 For 7000 
	 10		  5/8" nut	 3	 For 7000
	 11	 PP1039	 Pivot Plate	 2 
	 12		  1/2" Lock nut	 6 
	 13		  1/2" x 1 1/4" hex bolt	 5 
	 14		  1/2" x 1 3/4" hex bolt	 1 
	 15		  1/2" flat washer	 1
	 16		  1/2" x 3/4" bushing	 1	 5/8"long 
	 17	 PP0302	 Trunion	 1 
	 18		  5/8" flat washer	 1 
	 19		  5/8" reversible lock nut	 1 
	 20		  5/8" x 7" All thread bolt	 1
	 21		  5/16" Lock nut	 5 
	 22		  5/16" x 1" hex bolt	 5	 Grade 8 
	 23	 PP0610	 Spring	 1	 Replaces JD Part # A46832 
	 24	 PP0611	 Clevis	 1	 Replaces JD Part # A46810 
	 25	 PP0309	 Bushing	 2
	 26		  5/32" x 1 1/4" cotter pin	 1	  
	 27	 PP0612	 5/8" x 3" clevis pin	 1	 Hardened 
	 28	 PP0310	 Disk	 1	 Replaces JD Part # A72358 
	 29	 PP0311	 Arm Assembly	 1	 LH 
	 30	 PP0312	 Arm Assembly	 1	 RH	
	 31	 PP0327	 Arm	 1	 LH 
	 32	 PP0328	 Arm	 1	 RH 
	 33	 PP0628	 bushing 	 3	  
	 34	 PP0329	 Grease Zerk	 1	 1/8" pipethread el 
	 35	 PP0330	 Shaft	 1 
	 36	 PP0300	 Bushing	 2
	 37	 PP0331	 Grease Zerk	 1	 1/4" bolt thread - straight 
	 38	 PP0337	 Spindle	 1 
	 39	 PP0620	 Seal	 1	 Replaces JD Part # AA26234 
	 40	 PP0621	 Seal Ring	 1	 Replaces JD Part # B32687 
	 41	 PP0623	 Bearing	 2	 LM67048 
	 42	 PP0622	 Bearing Race	 2	 LM67010
	 43	 PP0624	 Washer	 1	  
	 44	 PP0625	 Nut	 1 
	 45		  5/32" x 1 1/2" cotter pin	 1 
	 46	 PP0626	 Cap		  Replaces JD Part # D10025	

– 5 –



P E Q U E A  P L A N T E R Fertilizer Opener Parts Breakdown
7

1

2

9 8

10

11 12

14
28

26

29 25

27

25

16

15

17 18

20
19

23

21

22

24

13

5

3

4

6

– 6 –

30 31

35

37

38 39

36

34
44 43

4142

40

3332

46

49

50

51

45 48 47



P E Q U E A  P L A N T E R Fertilizer Opener Parts Breakdown
	 KEY	 PART#	 DESCRIPTION	 QUANTITY	 REMARKS
	 1	 PP0336	 Scraper bracket	 1	 LH 
	 2	 PP0313	 Scraper bracket	 1	 RH 
	 3	 PP0314	 Scraper	 1 
	 4	 PP0315	 Reinforcement strap	 1 
	 5		  5/16" x 1" carriage bolt	 2 
	 6		  5/16" flange nut	 2 
	 7		  3/8" lock nut	 2
	 8	 PP0316	 Bushing	 1	 1" long 
	 9	 PP0317	 Bushing	 1	 13/16" long 
	 10		  3/8" x 2 1/2" hex bolt	 2 
	 11	 PP0332	 Dry Spout Assembly	 1	 LH 
						      JD Whole Goods # BH78916 - Includes 2 rows RH & LH 
	 12	 PP0333	 Dry Spout Assembly	 1	 RH	
	 13	 PP0334	 Liquid Spout Assembly	 1	 LH 
						      JD Whole Goods # BA26257 - Includes 2 rows RH & LH 
	 14	 PP0335	 Liquid Spout Assembly	 1	 RH 
	 15	 PP0325	 Hinge bracket	 1	 LH JD Part # A52443 
	 16	 PP0326	 Hinge Bracket	 1	 RH JD Part # A52442 
	 17	 PP0323	 Dry Cast Shoe	 1	 LH JD Part # H139125
	 18	 PP0324	 Dry Cast Shoe	 1	 RH JD Part # H139126 
	 19	 PP0321	 Liquid Cast Shoe	 1	 LH JD Part # A52157 
	 20	 PP0322	 Liquid Cast Shoe	 1	 RH JD Part # A52156 
	 21	 PP0318	 Tube clip	 1	 Replaces JD Part # U42536 
	 22		  M8 nut	 1 
	 23		  M8 x 30 hex bolt	 1
	 24	 PP0319	 Liquid tube	 1	 Replaces JD Part # A53098 
	 25		  M10 nut	 4 
	 26		  M10 x 100 All thread bolt	 1 
	 27		  M12 lock nut	 1 
	 28		  M12 x 120 hex bolt	 1 
	 29		  M10 x 40 carriage bolt	 2
	 30	 PP0338	 Dry Spout Assembly	 1	 LH, Moeller 
	 31	 PP0339	 Dry Spout Assembly	 1	 RH, Moeller 
	 32	 PP0340	 Liquid Spout Assembly	 1	 LH, Moeller 
	 33	 PP0341	 Liquid Spout Assembly	 1	 RH, Moeller 
	 34	 PP0343	 Mounting Kit	 1	 LH, for Moeller 
	 35	 PP0344	 Mounting Kit	 1	 RH, for Moeller
	 36	 PP0345	 LH Hinge Plate	 1	  
	 37	 PP0346	 RH Hinge Plate	 1 
	 38	 PP0347	 Hinge Arm	 1 
	 39		  1/2" x 4" Set Screw	 1 
	 40		  1/2" Nut	 1 
	 41		  1/2" x 4 1/2" Hex Bolt	 1
	 42		  1/2" Lock Nut	 1 
	 43		  7/16" x 1 1/4" Hex Bolt	 2 
	 44		  7/16" Lock Nut	 2 
	 45	 PP0348	 LH Dry Spout	 1	 Moeller 
	 46	 PP0349	 RH Dry Spout	 1	 Moeller 
	 47	 PP0350	 LH Liquid Spout	 1	 Moeller
	 48	 PP0351	 RH Liquid Spout	 1	 Moeller 
	 49		  3/8" x 1 1/2" Carriage Bolt	 2 
	 50		  3/8" Lock Washer	 2	  
	 51		  3/8" Nut	 2

– 7 –



P E Q U E A  P L A N T E R

Fertilizer Shaft Kit Installation Instructions 
For John Deere 7000 Conservation Planters

USE WITH PEQUEA PLANTER SINGLE DISK FERTILIZER OPENERS

Mount bearing holder (A) beside original 

bearing holder with 1/2" x 2 1/2" x 3 3/4" 

U-bolt. Mount bearing holder (B) between 

pump (or transmission) and fertilizer 

opener. Shaft (C) may not extend over 

opener disk. Use original bearing from 

inside hitch for bottom shaft on plate 

(B). Sprocket (E) should be 20 tooth. 

Sprocket (F) is standard 20 tooth, or use 

40 tooth for half rate of fertilizer. Sprocket 

(D) use original sprocket from inside the 

hitch. Chain (G) is 64 links #40 chain for 

20 tooth to 20 tooth sprockets, 74 links for 

20 tooth to 40 tooth sprockets, 72 links 

for 20 tooth to 36 tooth sprockets. Chain 

(H) is 52 links #2040 chain for 20 tooth 

sprocket, 58 links for 40 tooth sprocket. 

Install idler (I) as shown in picture. 

A

EF

G

BC

I H

D

– 8 –



P E Q U E A  P L A N T E R

– 9 –

Fertilizer Shaft Kit Installation Instructions  
For John Deere 7000 Standard Planters

USE WITH PEQUEA PLANTER SINGLE DISK FERTILIZER OPENERS

Mount bearing holder (J) beside planter hitch with 

1/2" x 2 1/2" x 3/4" U-bolt. Install bearing (K) and 

16 tooth sprocket (L) inside hitch with short piece 

hex shaft and two shaft collars (M). “Sprocket (L) is 

used as an idler sprocket for roller chain (T)”. Mount 

bearing holder (N) between pump (or transmission) 

and fertilizer opener, Shaft (O) may not extend over 

opener disk. Use original bearing from inside hitch 

for bottom shaft on plate (N). Sprocket (P) should 

be 20 tooth. Sprocket (Q) is standard 20 tooth, or 

use 40 tooth for half rate of fertilizer. Sprocket (R) 

use original sprocket from inside the hitch. Chain 

(S) is 64 links #40 chain for 20 tooth to 20 tooth 

sprockets, 74 links 

for 20 tooth to 40 

tooth sprockets, 72 

links for 20 tooth to 

36 tooth sprockets. 

Chain (T) is 55 links 

#2040 chain for 20 

tooth sprocket, 59 

links for 40 tooth 

sprocket. Install 

idler (V) as shown in 

picture.

P

S N V

O R

Q

Q
T

J

M M
K

L

Picture of 

double shaft kit 

for two fertilizer 

systems.



PP-FOOM-0114


